2005/ 200 EXC
TELESCOPIC FORK WP USD 48 125/200 EXC
7275E3 > C05503011_7275E3 > 05503011.gif

/% Fé—-_“‘ %@ﬁ@g o




Pos Item Number Description Qty
1* 14187A02LS FORK LEG L/S WP48 EXC/MXC 05

2* 14187A02RS FORK LEG R/S WP48 EXC/MXC 05

3 0015080253 HH COLLAR SCREW M 8X25 WS=10 4
4 0015080303 HH COLLAR SCREW M 8X30 WS=10 12
5 0015080353 HH COLLAR SCREW M 8X35 WS=10 1
6 0912100250 AH SCREW DIN6912-M10X25,10.9,L 2
9 0017060203 EJOT PT SCREW K60X20 WS=6 2
32 59001132120 BOT.TRIP.CL.CPL. X=20MM/D=60MM 1
33 50101033100 FORK TUBE L=244'91 1
34 59001034120 TOP TRIPLE CLAMP X=20MM/D=54MM 1
36 54801036000 STEER.HEAD SCREW M20X1,5 WS=27 1
38 59001038200 HANDLEBAR CLAMP D=28MM 2000 2
39 59001039100 HANDLEBAR SUPPORT 28MM SC'99 1
81 54201081000 % TAPERED ROLLER BEARING CPL. 2
82 54601084100 O-RING SUPPORT W. SEALING LIP 1
84 54601184000 STEARING HEAD GASKET TOP 1
85 59001085100 CLAMP F.SPEED.CABLE D=6MM 2001 1
86 54201086000 STEERING HEAD COVER 1
91 59001092050 SPECIAL SCREW M6X12,5 WS=8 6
92 5900109400030 FORK PROTECT. L/S+R/S BLACK 02 1
94 6899785 LOCTITE 243 BLUE 6CCM 1




2005 / 200 EXC

FORK LEG WP USD 48 125-300 MXC, EXC
7275E3 > C05503013_7275E3 > 05503013.gif

@

bﬁégjq :

LTSRN
|
eparatur-Kit |
epair-Kit
NEpw
arts with #

Rep
R
Part



Pos Item Number Description Qty
1 48600020S % SREW CAP+BUSH M51X1,5 2
2 46810340 O-RING NBR 45X2 2
3 48600018 KNOB REBOUNG ADJUSTER 2
4 48600020S1 SCREW CAP M51X1,5 CPL. 2
5 40540603 STEEL BALL D=3MM 8
6 48600028 SPRING D=2,9 L=7,9 4
7 48600044 O-RING NBR 6X1,5 2
8 48600058 VENT SCREW M4X6 2
9 48600009 O-RING NBR 3,7X1,6 2
10 48600043 O-RING NBR 12X1,5 2
11 48600019 HOLDER F.ADJUSTMENT TUBE D=4MM 2
12* 48600381 % OUTER TUBE L=577MM D=54/60MM 2
13 48600016 GUIDING RING D=58MM 2
14 48600245 SPACER 50,95X0,85X161,5 2
15 48600205 % DU-BUSH 48X52X12 2
16 48600013 SUPPORT RING 50 X 57,6 X 1,5 2
17* 48600399 OIL SEAL RING 48X57,8X9,5 2
18 48600070 LOCK WASHER SB58 2
19* 48600400 DUST CAP D=48 58,4X11,8 2
20 48600236 GUIDING RING 48X51X12 2
22 48600204 % DU-BUS 47X49X20 2
23* 48600377 INNER TUBE D=48 L=595 2005 2
24* 48600380S %HYDR.STOP L=200MM D=31,9 CPL. 2
30 48600092 ADJUSTMENT TUBE L=517MM 2
31* 48600409 PISTON ROD D=14 L=551 M11X1 2
33 48600189 NEEDLE REBOUND 2003 2
34 48600046 O-RING NBR 3X1,5 2
35 48600033 SPRING REBOUND NEEDLE C=4N/MM 2
36 48600113 WASHER 32X42X2,5 2
37 48600036 SPACER 42X26,5X2,5 2
37 48600037 SPACER 42X26,5X5 2
37* 48600038 SPACER 42X26,5X10 2
37 48600053 SPACER 42X26,5X1,5 2
38 91410011S SPRING 3,6N/MM SET 0
38 91410012S SPRING 3,8N/MM SET D=4,9MM 1
38 91410013S SPRING 4,0N/MM SET D=5,0MM 1
38 91410014S SPRING 4,2N/MM SET D=5,0MM 0
38 91410015S SPRING 4,4AN/MM SET D=5,1MM 0
38 91410016S SPRING 4,6N/MM SET 0
38 91410017S SPRING 4,8N/MM SET 0
39 48600021 INTERM. RING 26,2 X 43X 3 2
42* 48600383S SCREW SLEEVE M29,3X1 L=90 CPL. 2
43 48600239 O-RING NBR 8X1,25 2
44* 48600403 REBOUND SPRING D=15MM L=34,5MM 2




45 48600203 TAB REBOUND D=3 03 2
a7 35480377 SPRING CHECK VALVE D=0,5 2
49* 48600062 CHECK VALVE 8X24X0,1 8
49* 48600068 CHECK VALVE 8X18X0,1 2
49* 48600215 CHECK VALVE 8X20X0,1 2
49 48600216 CHECK VALVE 8X22X0,1 2
50 40540401 SHIM 6X14X0,1 0
50 40540402 SHIM 6X16X0,1 0
50 40540403 SHIM 6X18X0,1 0
50 40540414 SHIM 6X16X0,25 0
50 40540415 SHIM 6X18X0,25 0
50* 40540449 SHIM 6X9X0,3 0
50 40540450 SHIM 6X9,5X0,3 0
50 48600063 SHIM 6X24X0,1 0
50 48600064 SHIM 6X22X0,1 0
50 48600065 SHIM 6X20X0,1 0
50 48600116 SHIM 6X24X0,1 DELTA 0
51 48600060 PISTON RING 5X1X84 2
52 48600042 PISTON REBOUND D=27,7 2
55 40540486 NUT M6X0,5 REBOUND 2
58 48600081 TUBE 29,3X1X390 D=8,5MM 2
59 48600048 O-RING NBR 46 X 2 2
60 48600237S AXLE CLAMP L/S CPL. USD48 04 1
61 48600238S AXLE CLAMP R/S CPL. USD48 04 1
62 0015080253 HH COLLAR SCREW M 8X25 WS=10 4
63 48600163 CHECK VALVE NUT M6X0,5 D=2 2
64 48600202 SPRING CHECK VALVE D=0,7 2
69 48600152S1 TAP COMPRESSION CPL. 03 2
70 48600061 CHECK VALVE 8X24X0,4 2
71 48600047 PISTON COMPRESSION D=27,9 2
72 46811499 O-RING NBR 21X2 2
73 35480320 O-RING NBR 24X2 2
74 48600152 TAP COMPRESSION 2
75 48600190 NEEDLE COMPRESSION 2003 2
76 48600049 O-RING NBR 8X2 2
79 48600051 LOCK WASHER RB12 2
80 48600034 COMPRESSION ADJ. SCREW 2
81 48600004 COPPER WASHER 29,5X33,5X1 2
82 48600141 RUBBER CAP D=35MM 2
83* 48600401S1 FORK OIL SAES5 5L 2005 1
98* T511 SILICONE GREASE F. DUST STRI 1
99* R14009 REPAIR-KIT GASKET 4860 MXMA 05 1




2005 / 200 EXC
m HANDLEBAR, INSTRUMENTS 125/200
7275E3 > C05503020_7275E3 > 05503020.gif

@




Pos Item Number Description Qty
1 54802001100 HANDLEBAR D=28MM HIGH 04 1
57013072000 WIRING HOLDER 12MM 1
8 6899792 GRIP GLUE 1
10 54802010000 THR.TWIST CRIP CPL. W.O.CA. 04 1
11 54802013000 TWIST GRIP COVER RENTHAL 04 1
12 50302020000 PROTECTION COVER '97 1
14 50302091000 THROTTLE C. 125-380 DOM./KEIH. 1
15 50311089200 SHORT CIRCUIT BUTTON 02 1
17 54802039000 FIXED GRIP RENTHAL 04 1
18 44011076200 CABLE TIE 200/3,6MM BLACK 1
19 50301089000 SPACER BUSHING 6X10X5 1
30 50302030200 MASTER CYLINDER CPL. 9,5MM 04 1
31 54602031000 CLUTCH LEVER SHORT CPL. 2003 1
31 59002031000 CLUTCH LEVER LONG CPL. 2003 0
32 59002032000 REP.KIT PISTON 9,5MM RAC. 2000 1
33 50302033100 COVER HYD.CLUTCH 2T 2000 1
34 50302034000 RUBBER FOR RESERVOIR '98 1
35 59002035000 SPRING FOR CLUTCH LEVER 03 1
36* 50302036200 OIL FOR HYD. CLUTCH 75ML 1
37 50302037000 PROTECT.CAP FOR LEVER PERCH'98 1
38 50302038000 LEVER SCREW CPL. 125-200 '98 1
39 50302030150 CLAMP WITH PIN 2000 1
40 59002044000 CLAMP MIRROR WITH PIN 0
41 0015060203 HH COLLAR SCREW M 6X20 WS=8 1
42 58012040000 REAR MIRROR L/S 0
42 58012140000 REAR MIRROR R/S 0
44 0965040123 FLAT HEAD SCREW DIN0965-M 4X12 2
63 50332063200 CLUTCH PIPE L=970MM 04 1




2005 / 200 EXC
m FRAME, SUB FRAME 125/200
7275E3 > C05503030_7275E3 > 05503030.gif




Pos Item Number Description Qty
1* 5030300190096 FRAME 125/200 EXC-USA 05 1
2* 54803002344 SUB FRAME CPL. 2-T. EXC 05 1
5 52303013000 REINFORCING BRACKET 200 '98 2
6 71003007000 STEERING HEAD LOCK CPL. ZADI 1
7 50307012000 ADH. FOIL TRANSP. 80X80 MM 04 2
8 59001037000 SPECIAL SCREW M8X26 WS=10 2
9 0934080003 HEXAGON NUT DIN0934-M 8 2
12 54603013000 ENGINE BRAC.SCR. M10X105 WS=13 2
13 54610052000 SPROCKET SCREW-AH M8X20 WS=6 2
14 54510052100 SPROCKET SCREW-AH M8X26 WS=6 2
15 56530079000 COLLAR SCREW M8X42 WS=13 10.9 3
16 54606004000 PLUG 37MM 2
18 54403135000 PLASTIC CAP SFL10 1
25 54310086200 SELF LOCKING NUT M8 10.9 4
26 54310086100 SELF LOCKING NUT M10 CU WSs=14 2
27 0015080353 HH COLLAR SCREW M 8X35 WS=10 1
30 42007049000 PLASTIC CAP 0
33 36003014000 LOCK WASHER 8MM 2
38 54804067000 CHAIN SLIDING PIECE 03 1
39 0015080303 HH COLLAR SCREW M 8X30 WS=10 1
40 59003040250 FOOT PED L/S SILVER 02 1
40 59003041250 FOOT PED R/S SILVER 02 1
41 54803044000 BOLT FOR FOOT PED 03 2
42 54603041000 FOOTREST SPRING L/S & R/S 2
43 0125100003 WASHER DIN0125-A10,5 2
44 0094032253 PIN DIN0O094-3,2X25 STEEL 2
46 50303089000 ANGEL PIECE '97 1
47 55007016001 PVC-HOSE 7X10 PER METER 0
50* 54803094100 FRAME PROTECTION SET 05 1
53 54803092050 BLIND PLUG-IN NUT M5 WN 22A 03 2
54 59030060050 BUSHING F. SPROCKET COVER RAC. 1
55 0014050253 HH COLLAR SCREW M 5X25 WS=6 2
56 54803092060 BUSH F. FRAME PROTECTION 03 2
58 0015060403 HH COLLAR SCREW M 6X40 WS=8 1
59 51103053000 CHAIN SLIDING PIECE BELOW '97 1
60 51103053051 BUSHING 8,2X10X20 2




2005/ 200 EXC
Sidestand 125-525
7275E3 > C05590031_7275E3 > 05590031.gif

a0/ 78
P R T b
§d

U el S
] I A ™= o,
VAN
& I.__.—. ~ =
) o~

Et{;*

USA o~

:i_.._
..-s-_ha.:;l-.-:;;\:
.-l-"‘"-
] BT e e
D @
LOCTITE 648 PR @
" EU + AUS
Pos Item Number Description Qty
22 50303023280 BUSHING WITH SCREW EXC USA 1
23 50303023000 SIDE STAND L=377MM '98 1
24 50303023052 BOLT SIDE ST.SPRING M5 EXC'98 1
26 50303026100 SIDE STAND BRACKET CPL. 2002 1
29 50303018000 RUBBER L=145MM 1
30 50303024000 SIDESTAND SPRING 125-380EXC'98 1
59 58429059000 LOCTITE 648 GREEN 24ML 1
60 6899785 LOCTITE 243 BLUE 6CCM 1
86 54310086200 SELF LOCKING NUT M8 10.9 1




2005/ 200 EXC
SHOCK ABSORBER 125/200
7275E3 > C05503040_7275E3 > 05503040.gif

L =405 MM

Pos Item Number Description Qty
8 0015120556 % HH COLLAR SCREW M12X55 WS=13 2
10* 12187A02 MONOSHOCK 5018 PDS EXC 05 1




2005 / 200 EXC

Shock Absorber (Individual parts) 125-300
7275E3 > C05503041_7275E3 > 05503041.gif

, Reparatur-Kit
Repair-Kit

“ —-
e ©

®
-

@

©
©

@)@ -

00,

FIN
I“l l
N
)

i
L
&
®

- ey A — - —

| _”"g{ ! @ #
-._i , @
I‘M“ﬂ—:_:a [ :
o P
f.,“__:ﬁ :
| @F
) oo -

N,
Y

N
“ 1
y
%

TO—

©

®

o

®
©@ @ @
¢6

H* -,
0-0-0-(0

o
Eas
-

@

1-\_
e e e e
N,

@ @

e @

@(@##

4

Parts with #
Pos Item Number Description Qty
1* 50180429 MONOSHOCK TOP H=30,5 M54X1 1
2 50180301S3 MCC-COMPR.DAMP.CONTROL CPL. 04 1
3 46180007 ADAPTOR BUSH KGW 12X24 2
4 46180003 OIL SEAL KGW D=25 2




50180168 WASHER KGW D=25 2

50180005 BUSHING KGW 1525 HD 1

50180095 BLEED PLUG R 1/8 1
11 46810016 O-RING NBR 48X2 2
12 52000041 WP CAUTION (PDS KTM) 58X83 1
13* 50180438 RESERV. SCREW L=120 D=52 GOLD 1
14 46180014 O-RING VITON 41X5 1
15 46180002 SEPARATION PISTON D=52, H=32 1
16 46180015 PISTON RING 3,9X1,5X156 1
18 50180344 RESERVOIR CAP D=58 1
19 46810893 O-RING NBR 5,28X1,78 1
20 36120151 SCREW PLUG M5X6 1
21 46811208 RUBBER CAP "DO NOT OPEN" 1
25 50180097 O-RING 52X2 1
26 50180177 WASHER 16X8,2X0,6 1
27* 50180448 NEEDLE D=11,4 D=7,8 L=57 1
28* 50180437 SCREW CAP M20X1 D=11,5 H=5 1
29 50180270 LOCK WASHER 1
30* 50180430 TUBE PDS L=198 1
31 50180133 CIRCLIP 50X1,5 2
32 50180081 SPRING GUIDANCE L=40 1
35* 50180433 SPRING RETAINER M56X1 1
36 0912050303 AH SCREW DIN0912-M 5X30 1
37 50180114 INTERM.RING SCREW SPRING RET. 2
40 91210001 SPRING 250 69N/MM D=12,0 (62) 0
40* 91210002 SPRING 250 72N/MM D=12,5 (59) 1
40* 91210003 SPRING 250 76N/MM D=12,5 (59) 1
40 91210004 SPRING 250 80N/MM D=12,5 (62) 0
40 91210005 SPRING 250 84N/MM D=13,0 (62) 0
40 91210014 SPRING PDS5-260 66-86N/MM 0
40 91210015 SPRING PDS6-260 71,5-90,5N/MM 0
40 91210016 SPRING PDS7-260 76-95N/MM 0
42 50180273 CIRCLIP 58,2X2 1
43 50180355 SPRING RETAINER D=80 2003 1
44 50180352 O-RING VITON 66,27X3,53 1
45 50180141 PISTON ROD NUT M16X1 1
46 50180099 O-RING VITON 44,17X1,78 2
a7 50180135 PISTON RING 50-8 2
48* 50180210 WASHER 16X21X1 1
49* 50180446 PISTON 6+6X3,5/4,5 1
50* 50180036 BACKPLATE 16X22X0,30 0
50* 50180037 SHIM 16X23X0,30 0
50* 50180069 SHIM 16X40X0,25 0
50* 50180073 SHIM 16X30X0,30 0
50* 50180074 SHIM 16X32X0,30 0
50* 50180075 SHIM 16X34X0,30 0
50* 50180076 SHIM 16X36X0,30 0




50* 50180077 SHIM 16X38X0,30 0
50* 50180078 SHIM 16X40X0,30 0
51* 50180436 SANDWICH BUSH D26XD16X14.5/11 1
54 50180045 SHIM 16X28X0,15 0
54 50180054 SHIM 16X28X0,20 0
54 50180067 SHIM 16X36X0,25 0
56 50180048 SHIM 16X34X0,15 0
56 50180059 SHIM 16X38X0,20 0
56 50180060 SHIM 16X40X0,20 0
56 50180061 SHIM 16X42X0,20 0
56 50180062 SHIM 16X44X0,20 0
56 50180063 SHIM 16X28X0,25 0
56 50180064 SHIM 16X30X0,25 0
56 50180065 SHIM 16X32X0,25 0
56* 50180066 SHIM 16X34X0,25 0
56* 50180067 SHIM 16X36X0,25 0
56* 50180071 SHIM 16X44X0,25 0
57* 50180196 REBOUND DISC D=34, H=8 1
58* 50180197 PISTON 6+6X7/4,5 1
60* 50180431 PISTON ROD D=18 L=151 M16X1 1
61 50180200 BUSH M8X1 1
62 50180157 O-RING VITON 7X1,5 1
63* 50180439 NEEDLE SEAT M8X1 D=5,5 05 1
64 50180264 TUBE M18X1 L=151,5 1
65 48600049 O-RING NBR 8X2 1
66 50180279 TUBE ADAPTOR M8X1 L=23 1
70 50180261 NEEDLE L=175 1
71 46811265 O-RING VITON 2,2X1,6 1
72* 50180435S ADAPTOR CPL. D=50 H=29 1
73* 50180113 STEEL DISC 18X,5X43,7X6 1
74* 50180107 REBOUND RUBBER 1
75 50180102 BACKUPRING 22,55X1,5 2
76 50180101 QUAD RING 18X2,62 1
79 50180103 O-RING 41X5 1
80 46180119 DU-BUSH 18X20X12 1
81 50180082 DUST SEAL 1835 1
85 50180126 CIRCLIP 53X1,75 1
86 50180165 COVER D=50 1
87 50180276 BUMP RUBBER WP60 D=18-26 1
88 50180283 CONTRA NUT M18X1 H=5 1
90 50180356 FORK PART L=55,5 B=32,5 D=12 1
91 50180105 THREADED BUSH M12 PDS 1
92 50180297 RUBBER PLUG D=8 1
93* 40540603 STEEL BALL D=3MM 2
94* 48600028 SPRING D=2,9 L=7,9 1
95 50180281 RESERVOIR CAP M14X1 1
96 50180222 O-RING NBR 4X1,5 1




97* 50180434 ADJUSTING SCREW 80 DEG. L=39
98 5018034251 SHOCK ABSORBER FLUID 5 LT '03
99 R12008 REPAIR-KIT GASKET 5018 PDS 03




2005 / 200 EXC
.gif

SWING ARM 125/200

7275E3 > C05503042_7275E3 > 05503042




Pos Item Number Description Qty
2* 54804230244 SWINGARM CPL. 2005 1
3 50304066000 % CHAIN GUARD '97 1
3* 50304066100 CHAIN GUARD 05 1
4 72210079000 BUCKET 2
5 0015060103 HH COLLAR SCREW M 6X10 WS=8 2
6 54611076100 RETAIN.CLAMP FOR BRAKE HOSE'96 2
7 0009050103 SPECIAL SCREW M 5,0X10 2
8 54804034000 BUCKET F. SHAFT SEAL RING 03 4
9 0760253270 SHAFT SEAL RING 25X32X7 6
10 54804032000 BUSHING SLEEVE F. SWING ARM 03 2
11 58033097000 NEEDLE BEARING HK 2216 4
12 54603036000 STOP DISK 22,2X31,7X1 2
13 54607066100 CHAIN GUIDE REAR '94 1
14 54607070144 RETAINING PLATE CPL. 1
15 0015060163 HH COLLAR SCREW M 6X16 WS=8 1
16 0015060503 HH COLLAR SCREW M 6X50 WS=8 2
18 50304090044 PIVOT BEARING+BUSHES PDS '99 1
19 50329000044 TOOL BEARING MOUNTING PDS 1
20 50304060100 CHAIN GUARD SMALL EXC 2000 1
22 20012062055 HOLLOW RIVET TWO PARTS 2
23 0985060003 SELF LOCK. NUT DIN0985-M 6 1
24 0021060003 WASHER DIN9021-A 6,4 1
25 54804037000 SWINGARM BOLT M16X1,5 03 1
26 54804038000 SELF LOCK.NUT M16X1,5 WS=19 03 1
27* 58404041100 CLOSING COVER ROUND 03 5




2005 / 200 EXC
m EXHAUST 125/200

7275E3 > C05503050_7275E3 > 05503050.gif

Pos Item Number Description Qty
52305008200 EXHAUST PIPE NICKEL"3"200 2000 1
0770440030 O-RING 44,00X3,00 VITON 2
50305016000 TEN.SPRING L=62MM EY.MOVEABLE 2

11 54605157000 SILICON SLEEVE D=25/27MM 1

12 50305012000 SWINGELEMENT FOR EXHAUST PIPE 2

13 0014060153 HH COLLAR SCREW M 6X15 WS=8 2

14 0014060103 HH COLLAR SCREW M 6X10 WS=8 2

16 54603048100 RANGE CHANGE METAL NUT M6 2




MIT SPARK ARRESTOR
WITH SPARK ARRESTOR

8,2
o)

% 450 GRAMM

Pos Item Number Description Qty
52305082100 EX.SIL.200/250/300 MXC/EXC '00 1
0009050103 SPECIAL SCREW M 5,0X10 4
0011481030 RIVET 4,8X10,3 ALU 4

2005 / 200 EXC
SILENCER 200
7275E3 > C05503052_7275E3 > 05503052.gif



10 0015060303 HH COLLAR SCREW M 6X30 SW=8 2
11 54605069000 BUSHING 7,5X12X28X7,8 '96 4
12 54605068000 EXHAUST BRACKET RUBBER BLACK 2
13 54603048100 RANGE CHANGE METAL NUT M6 2
14 0137060003 SPRING WASHER DIN0137-B 6 2
30 0910100003 PLUG DIN0910-M 10X1 1
31 0603100141 COPPER GASKET DIN7603-10X14X1 1
39 58005078340 STUFFING YARN 340 GRAM 1




2005 / 200 EXC
m AIRFILTER BOX 125-300
7275E3 > C05503060_7275E3 > 04503060.gif

Pos Item Number Description Qty
1 54806001051 FILTER WALL 03 1
3 54806003000 FILTER BOX COVER 03 1
4 54806001052 REAR PART FILTER BOX 03 1
7 54806008051 QUICK RELEASE-NIPPLE 03 2
8 54806008052 RIVET 3,2MM ALU 03 4
9 54806008050 QUICK RELEASE-SPRING HANGER 2
10 50306010000 FENDER FOR FILTER BOX '98 1



12 50306012000 THROTTLE CAP 125-380EGS CPL.98 0
15 59006015000 AIR FILTER RACING 2001 1
16 54806016000 FILTER CARRIER 2-STROKE 04 1
17 50306017000 FILTER SUPPORT CPL.2-STROKE'98 1
18 50306018000 FILTER SUPPORT BUSH 125-380'98 1
19 50306019000 FASTEN. DEVICE FILTER SUPPORT 1
26 54706026000 CARBU.CONNECT.BOOT 125-380 '98 1
27 51006027000 HOSE CLAMP 50-70MM 1
51 0017060203 EJOT PT SCREW K60X20 WS=6 3
52 0009050103 SPECIAL SCREW M 5,0X10 1
79 72210079000 BUCKET 2




2005/ 200 EXC
Fuel tank, Seat, Cover 125-300
7275E3 > C05503070_7275E3 > 05503070.gif

-~
-_.l'x .l'l-l- -'._
. -~ rad
’._-' Cma " "-'
- #
.a"f .f"# h
- - <
F - ~
it - -
== - T -
-'\'\\.\. -'_‘__-'
: — -
@ =
——
- -

'i"""--f:ﬁ; A 3 :
_-— '—.:_: I,-. -'\-_\:‘ . - f.' o= Lot F"d?ﬂl —
"-.R“l—ﬁ HQ:{:-* H-I == F-’i;%f’ '::/fl
|II | Mfl""'l\-.__{:m;rq_: 3 II|'II|I .-""j"’ ‘(-5\ 'X-W _.-!
F/f ,“T..H o if £ ||' @ ~
L """\-J I .'III ":J |'|I _.?/ ! _‘_J_.-'"-'
7 ; /”f _
f FA . ‘*?.' | £
i~= )
N e {7
S ®
Pl ':::" f sﬁ
L@ 1 . / .
@z P
@ @ H\".H% |I / | . %c--q&“}
I| II'. | // :g 1 l|II fy
L B {
BO0® e AN 4
) i II A
S ,ﬂ() C@ { / ﬁ Kﬁf
@ @ ."'I "Ir / / /e
L @ s )/

N
o3 e

MXC,
EXC (USA+AUS)

'\..::I; :ﬂ:";llu' 5 .
I/ @ @



Pos Item Number Description Qty
5 54807004000 GAS COCK ON/OFF/RES 03 1
6* 0770110021 O-RING 11X2 VITON 1
0770130023 O-RING 13,00X2,30 1
31007107001 PVC-HOSE 6X9 MM PER METER 0
59007008044 FILLER CAP CPL. WITH VALVE 1
59007009000 GASKET FOR FILLER CAP HIGH 1
11 50307011000 SCREW SEAT FASTENING D=6X23/18 1
13 5030711310044 FUEL TANK CPL. 11L 03 1
14 50307014000 TANK ROLLER 12X26X12 '98 3
15 50307016000 FUEL PREFORMED HOSE SX 2001 1
17 58031005000 CLAMP YDNAC 10128 12MM 2
18 0017060203 EJOT PT SCREW K60X20 WS=6 10
22 51030022000 ANGLE PIECE 90 DEGREE M10X1 1
35* 54807040400 SEAT BLACK WITHOUT KTM-LOGO 05 1
38* 54807040450 SEAT COV.BLACK WITHOUT LOGO 05 1
50* 5480805000004 SPOILER L/S ORANGE 05 1
50* 5480805100004 SPOILER R/S ORANGE 05 1
52 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2
53 50308053000 BUSH FOR SPOILER 6X11X16X7,5 2
60 0014060103 HH COLLAR SCREW M 6X10 WS=8 2
61 0015060203 HH COLLAR SCREW M 6X20 WS=8 4
62 0015060123 HH COLLAR SCREW M 6X12 WS=8 3
80 50212100100 ORIGINAL EQUIPMENT TOOL KIT 1
94 55003139600 BLIND RIVET NUT M 6X15,5 STEEL 2
95 50335095000 SPOILER ADAPTER '98 2
96 50335096000 TANK ADAPTER BUSH '98 2




2005 / 200 EXC
MASK, FENDER 125/200
.gif

7275E3 > C05503080_7275E3 > 05503080




Pos Item Number Description Qty
2* 5480800100004 HEAD LIGHT MASK ORANGE 2005 1
3 54808019000 BRAKE HOSE GUIDE BLACK 03 1
4 0017060204 EJOT PT SCREW K60X20 ALU WS=6 1
5 0014060153 HH COLLAR SCREW M 6X15 WS=8 3
6 50211086000 MASK RUBBER UFO WP '95 2
7 5030801030004 FENDER FRONT WIDE ORANGE 03 1
9 54808020000 SPACER BUSHING 03 4
11 0014060203 HH COLLAR SCREW M 6X20 WS=8 4
12 50308009100 FENDER BRACE BLACK '99 1
13 50308009050 SCREW FEND.BRACE M8X9 WS=17 1
14 50308009051 NUT FENDER BRACE M8 WS=17 1
20 5480801310004 REAR PART EXC ORANGE 04 1
22 50314057050 COLLAR NUT M12X1/WS17 H=5MM 1
23 54807048000 BUSHING FOR SEAT FASTENING 03 1
24 0015060253 HH COLLAR SCREW M 6X25 WS=8 1
25 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2
26 0015060163 HH COLLAR SCREW M 6X16 WS=8 4
30 54808015000 NUMBER PLATE CARRIER SHORT 04 1
31 54808015100 NUMBER PLATE CARRIER LONG 04 1
32 50308052100 BUSH FOR FENDER 6X11X20X5 MM 2
33 0017060203 EJOT PT SCREW K60X20 WS=6 3
34 58412080000 REFLECTOR RED LC4 '98 1
35 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2
36 40006006000 WASHER 6MM 2
37 58412080050 BRACKET FOR REFLECTOR 1
38 0125050003 WASHER DIN0125-A 5,3 2
39 0985050003 SELF LOCKING NUT DIN0985-M 5 2




2005 / 200 EXC
DECAL 125/200
7275E3 > C05503081_7275E3 > 05503081.gif




Pos Item Number Description Qty
1* 50308290100 SPOILER DECAL 05 1
4* 52308191700 DISPLACEME. STICKER 200 EXC 05 1




2005/ 200 EXC
m Front wheel 125-300
7275E3 > C05503090_7275E3 > 05548090.9if

Pos Item Number Description Qty
1 54809001244 FRONT WHEEL 1,6X21" EXCEL 04 1
2 5480901004496 FRONT HUB CPL. GOLD 03 1
3 54809011000 BEA.SPACERTUBE 35X2 L=79,4 03 1
4 0625069068 GR.BALL BEAR.6906 DDU2CG23S6NM 2




6 0760354771 SHAFT SEAL RING 35X47X7 TC

8 54809012000 SPACER BUSHING F. FR. WHEEL 03

10* 50309072228 SPOKE M4,5X228-15G 21" DDE 36
11 50309072000 SPOKE NIPPLE M4,5X0,75 8X21 36
12 54809070000 FRONT RIM 1,6X21" EXCEL AL7 1
13* 50309073000 RIM BAND 21" 1
16 51009100100 RIM LOCK VM1 (1,60") 1
17 50310090050 NUT FOR WHEEL HOLDER '96 1
20 54809060100 BRAKE DISC FRONT D=260MM 03 1
21 59009062013 SPECIAL SCREW M6X13 WS=8 10.9 6
30 54809081000 WHEEL SPIN.FR. D=26 M24X1,5 03 1
32 54809082000 SPINDLE SCREW M24X1,5 WS=27 03 1
33 54809081050 PLUG BUSHING WS=27 03 1
38 55003135000 PLUG FOR RIM 0
40 6899785 LOCTITE 243 BLUE 6CCM 1




2005/ 200 EXC
Rear wheel 125-300
7275E3 > C05503100_7275E3 > 05503100.gif

(1

.-"'J
Pos Iltem Number Description Qty
54810001344 REAR WHEEL 2,15X18" EXCEL 04
5481001004496 REAR HUB CPL. GOLD 03

59010011000

BUSHING SPACER TUBE 121,5MM 01




4 0625060058 GR.BALL BEAR.6005 DDU2CG23S6NM 2
5 0472047175 CIRCLIP DIN0472-47X1,75 1
6 0760324771 SHAFT SEAL RING 32X47X7 BSL 2
7 54610016000 BUSHING FOR HUB 2
8 50310072195 SPOKE M5X195-10G 18" DDE 36
9 58309072000 SPOKE NIPPLE M5-TA (8X21MM) 36
10 54810070000 REAR RIM 2,15X18" EXCEL AL7 1
11 54810060000 BRAKE DISC REAR D=220MM 03 1
12 59009062013 SPECIAL SCREW M6X13 WS=8 10.9 6
13* 50310073200 RIM BAND 18" AND 19" 1
18 58310051038 REAR SPROCKET 38-T 0
18 58310051042 REAR SPROCKET 42-T 0
18 58310151040 REAR SPROCKET 40-T 0
18 58310151045 REAR SPROCKET 45-T 0
19 58310151048 REAR SPROCKET 48-T 0
19 58310151049 REAR SPROCKET 49-T 0
20 58310151050 REAR SPROCKET 50-T 0
20 58310151051 REAR SPROCKET 51-T 0
20 58310151052 REAR SPROCKET 52-T 0
21 54510052100 SPROCKET SCREW-AH M8X26 WS=6 6
22 54310086200 SELF LOCKING NUT M8 10.9 6
23 50310165118 CHAIN 5/8X1/4" MX 1
23 50310265114 % X-RING CHAIN 5/8X1/4" +M.LIN 1
23 50310265118 % X-RING CHAIN 5/8X1/4" +M.LIN 1
24 50310166000 CONNECTING LINK F. 50310165118 1
24 50310266000 CONNECTING LINK 1
33 54010100100 RIM LOCK VM3 (2.15") 2
34 50310090050 NUT FOR WHEEL HOLDER '96 2
38 55003135000 PLUG FOR RIM 0
39 50210086000 COVERING CAP SFL16 0
40 50310085044 % WH. SPINDLE RE. CPL.265MM 00 1
41 50310084000 CHAIN TENSIONER R/S 2000 1
42 50304040000 %SPEC. SCREW M10X1,25X40 WS=10 2
43 58414030000 HH COLLAR NUT M10X1,25 WS=13 2
44 50310099000 HEXAGON NUT M20X1,5 '98 1




2005/ 200 EXC
Wiring harness 200 EXC USA

7275E3 > C05503111_7275E3 > 05503111.gif

et

Pos Item Number Description Qty
1* 54811075000 WIRING HARNESS EXC-USA 2K2 05 1
3* 54811001050 CABLE FOR HEAD LIGHT 2005 1
4 49011435000 % BULB 12V 5W (W2,1X9,5D) 1
6 58111076000 CABLE SUPPORT KHS NR.150-47610 1
7 57013072000 WIRING HOLDER 12MM 0
7 57013072100 WIRING HOLDER 16MM 0
8 54611090000 RETAINING PLATE FOR BATTERY'97 1
9 54711034000 VOLTAGE REGULATOR KOKU.EXC USA 1
11 0014060103 HH COLLAR SCREW M 6X10 WS=8 1
12 55011599000 PULL SWITCH LOOSE 1
13* 54814060050 SPEC. NUT F. PULL SWITCH WS=17 1
14 44011076200 CABLE TIE 200/3,6MM BLACK 0
14 44011076305 CABLE TIE 300/4,8MM BLACK 0




2005 / 200 EXC
ACCESSORIES 125-300
7275E3 > C05503120_7275E3 > 05503120.gif

@

@ # HUR BElI LENKERDURCHMESSER 22 MM
OhLY FOR HANDLEEAR DIAMETER 22 MM




Pos Item Number Description Qty
59002002000 HANDLEBAR PAD 05 1
5480207900004 HAND GUARD CPL. L/S+R/S ORA.03 1
5480207900030 HAND GUARD L/S+R/S BLA.03 1

7* 6000207910004 HANDGUARD L/S+R/S CPL.ORANGEO04 1

* 6000207910030 HANDGUARD L/S+R/S CPL.BLACK 04 1

8* 5480808820020 NU.PL.BACKGR. WHITE SX/EXC 05 1

8* 5480808820030 NU.PL.BACKGR. BLACK SX/EXC 05 1

8* 5480808820038 NU.PL.BACKGR. RED SX/EXC 05 1

8* 5480808820080 NU.PL.BACKGR. YELLOW SX/EXC 05 1

14* 54814073000 TRIPMASTER-SWITCH 05 1

18 0965040125 FLAT HEAD SCREW DIN0966-M 4X20 1

20 50314068050 CLAMP FOR TRIPMASTER-SWITCH 03 1

22 0017060203 EJOT PT SCREW K60X20 WS=6 1

23 0934040003 HEXAGON NUT DIN0934-M 4 1




2005/ 200 EXC
HANDBRAKE CYLINDER BREMBO 125/200
7275E3 > C05503130_7275E3 > 05503130.gif

.-'"Fl - H"‘\-\.

i e, H
- ;s:g«f) 5-@ =12

~ - .'Ir __.-‘II./.J:;'-Q,J
S i/

SK+USA: MIT FEDER / WITH SPRING
EU+AUS: OHNE FEDER / WITHOUT SPRING
f::“%
uf’} £
K
EFZ'tlll? E @
LR
L
o
___,-"'-'f
L -~
Pos Item Number Description Qty
1* 54813001000 HAND BRAKE CYLINDER CPL. SX 05 1
9 50313003000 HANDBRAKE CYL.COVER CPL.NATURE 1




10* 54813008000 REP.SET PISTON D=10MM SX 05 1
11 50313005000 CLAMP CPL. NATURE 1
12 0015060253 HH COLLAR SCREW M 6X25 WS=8 2
15 50313006100 LEVER SCREW CPL. 2001 1
20* 54813002000 HAND BRAKE LEVER + SPRING 2005 1
21* 54813007000 ADJUSTING SCREW CPL. SX 2005 1
23 50313004000 PROTECTION CAP HAND BRAKE CYL. 1
25 58012040150 CLAMP FOR MIRROW '94 0
30 59013011000 BRAKEHO. FRONT 1300MM 2000 1
31 50213025000 HOLLOW SCREW M10X1X19 1
32 42013226000 CU-SEAL RING DIN7603-10X16X1 2
80 306054 BRAKE FLUID DOT 4.0 1




2005/ 200 EXC
REAR BRAKE OPERATING SYSTEM 125/200
7275E3 > C05503131_7275E3 > 05503131.gif

©
®0®
(clolo)

il



Pos Item Number Description Qty
1 54813060100 REAR BRAKE CYLINDER CPL. 2004 1
2 54813061000 %REPAIR KIT PISTON 13MM SX 03 1
3 54813062100 REAR BRAKE CYL. COVER CPL. 04 1
4 54813063000 FOOT-BRAKE CYL. GASKET SX 03 1
5 54813020100 HOLLOW SCREW BLACK M10X1X19 1
7 54813070000 BRAKE HOSE REAR 655MM 03 1
9 42013226000 CU-SEAL RING DIN7603-10X16X1 2
10 54813050044 FOOT BRAKE LEVER CPL. 03 1
11 54813051000 STEP PLATE FOR BRAKE LEVER 1
12 0015050123 HH COLLAR SCREW M 5X12 WS=8 2
13 54603062000 RETURN SPRING FOR BRAKE LEVER 1
14 0015060203 HH COLLAR SCREW M 6X20 WS=8 1
15 54813056000 PUSH ROD L=28MM 03 1
16 0934060003 HEXAGON NUT DIN0934-M 6 1
17 54813055000 SWIVEL HEAD KA6 03 1
18 0912100406 AH SCREW DIN6912 M10X40 10.9 1
19 59001037000 SPECIAL SCREW M8X26 WS=10 1
20 46030045000 COLLAR NUT M8 WS=10 1
21 0625060002 BALL BEARING SKF 6000-2RS1 2
22 54630044000 COLLAR NUT M10 WS=13 1
35 0015060123 HH COLLAR SCREW M 6X12 WS=8 2
80 306054 BRAKE FLUID DOT 4.0 1
81 6899785 LOCTITE 243 BLUE 6CCM 1




2005/ 200 EXC
BRAKE CALIPER FRONT BREMBO 125/200
7275E3 > C05503132_7275E3 > 05503132.gif

VORNE
FRONT

@ |;

LOCTITE 243
ﬂ.-"'
-

B °

LOCTITE 243
g
.___.-"

5%

\ Pos

‘ Item Number

Description

o



1 59013015144 BRAKECALIPER FRONT BREMBO 2000 1
5 54613205000 REPAIR KIT 28MM 1
6 54613206000 REPAIR KIT PISTON 28MM 1
7 54613210100 BOLT CPL. 6X56 1
8 54613212000 RETAINING PLATE SET BREMBO 1
9 50313030000 BRAKE PAD SET FR. TOSHIBA H38 0
9 50313030100 % BRKP.SET FR.TOSHIBATT2701HHB 1
9 54613209044 BRAKE PAD SET FR. FERODO ID450 0
9 59013030000 BRAKE PAT SET FR. SINTER 03 0
10 54513214000 % BLEEDER SCREW M10X1 1
12 54613218000 CUP SET SHORT 1
15 0015080353 HH COLLAR SCREW M 8X35 WS=10 2
21 59013011000 BRAKEHO. FRONT 1300MM 2000 1
30 42013226000 CU-SEAL RING DIN7603-10X16X1 2
31 42013026000 CU-SEAL RING DIN7603-10X16X1,5 2
35 50213025000 HOLLOW SCREW M10X1X19 1
36 6899785 LOCTITE 243 BLUE 6CCM 1




2005/ 200 EXC
m Rear brake caliper Brembo 26mm 125-525

7275E3 > C05503133_7275E3 > 03590136.gif

Pos Item Number Description Qty

1* 54813080144 BRAKE CALIPER REAR CPL. 2005 1
50313081200 REPAIR KIT SEALING RINGS 26MM 1
54813082000 BOLT SET FOR BRAKE CALIPER 03 1
54813090000 BRAKE PAD SET REAR TOSHIBA H38 0




4* 54813090100 BRAKE PAD SET REAR ORGANIC 04 0
4* 54813090200 BRAKE PAD SET REAR SINTER 03 0
4* 54813090300 BRAKE PAD SET REAR TOYO 1
54813083000 BRAKE PISTON 26MM 2003 1
54813018000 RETAINING SPRING SET 2003 1
54613218000 CUP SET SHORT 1
10 54813070000 BRAKE HOSE REAR 655MM 03 1
11 54813020000 BLEEDER HOLLOW SCREW M10X1 1
12 42013226000 CU-SEAL RING DIN7603-10X16X1 2




2005/ 200 EXC
m Lighting system
7275E3 > C05503140_7275E3 > 05503140.gif




Pos

Item Number

Description

Qty

1* 54814001000 HEAD LIGHT CPL. 2005 1
2* 54814001050 RUBBER CAP FOR HEAD LIGHT 05 1
3* 44111038000 BILUX-BULB 12V 35/35W BA20D 1
4* 0081500181 SCREW FOR PLASTIC D=5X18 2
5* 0014050603 HH COLLAR SCREW M 5X60 WS=6 1
6* 54808008000 SPACER HOSE F. HEAD LIGHT MASK 1
6* 54808008001 % HOSE 6X10 PER METRE 0
7 49011435000 % BULB 12V 5W (W2,1X9,5D) 1
8* 54811001050 CABLE FOR HEAD LIGHT 2005 1
24 50311076000 WIRING HARNESS REAR 125-380'98 1
25 58414042000 BULB 12V 21/5W (BAY15S)REINFO. 1
26 50314041200 REAR LIGHT LENS 04 1
27 54811076050 LAMP HOLDER 04 1
29 0017060203 EJOT PT SCREW K60X20 WS=6 2




2005 / 200 EXC
Speedometer 250-525 Racing
7275E3 > C05590141_ 7275E3 > 05590141.gif

c? .....\. :-.
P -
£ L
o
A T
.

[ 3
@ﬂ' Y
36 R
r "R e B
= o I
S - #
o e

USA
EU + AUS

# ACHTUNG !
EINBAL OHNE MUTTERN!
CAUTION !}
WITHOUT NUT FITTING!




Pos Item Number Description Qty
1* 54814069000 SPEEDOMETER KM/H F. 21" 2005 1
1* 54814069200 SPEEDOMETER KM/H F. 17" 2005 0
2* 54814069010 BATTERY COVER F. SPEEDOM. 2005 1
3 58314068000 BATTERY F. SPEEDOM. M.A.E. 02 1
4* 54814069020 SPEEDOMETER TOP PART 05 1
10* 54814068000 CABLE FOR DIGITAL SPEEDOM. 05 1
11 55011022100 CLAMP D=6/8MM, BLACK 3
12 54814069050 MAGNET FOR DIGITAL SPEEDOM. 03 1
13 0471009104 CIRCLIP DINO471- 9X1 INOX 1
19* 0021050003 WASHER DIN9021-A 5,3 2
20* 54814060000 SPEEDOMETER BRACKET 05 1
21* 0016050121 SCREW FOR PLASTIC 50X12 2
22 58214069051 RUBBER GROMMET 16X10,8X3 02 2
23 31008060000 RUBBER SLEEVE D=8MM OPEN 2
24 0014060253 HH COLLAR SCREW M 6X25 WS=8 2
25 58314060050 SPACER BUSH. F. SPEEDOMET.BRA. 2
26 58314033100 FLASHER BRACKET 2002 1
27 55011599000 PULL SWITCH LOOSE 1
28* 54814060050 SPEC. NUT F. PULL SWITCH WS=17 1
29* 50210086000 COVERING CAP SFL16 1




2005 / 200 EXC

m New Parts SixDays 2005
7275E3 > C05503270_7275E3 > 05503270.9if

S

|

h__d

=

W

-

=

<
P

250/300 EXC SIXDAYS 1:

xﬁ | |

I; ﬁ"{

@ |

B~ ® |

@ §> _ |
= }

H }

A B |

-




MOTOR 200 EXC USA 2005
m SPECIAL TOOLS 125/200
082028 > C05503290 082028 > 05503290.gif

J:;:" i
S
)
= A ;
'*‘Uf
.
T
oy

[l le )
e ———

A HOLZPLATTE - SELBSTGEFERTIGT
WOODEN PLATE - HOME MADE




Pos Item Number Description Qty
1 56012001000 UNIVERSAL MOUNTING RACK '96 1
3 50329003000 HOLD. PLATE CLUTCH 125/200 '98 1
4 50329004000 HOLDER FOR PRIMARY GEAR '98 1
5 54629009044 MAGNETIC PULLER M 27X1 KOKUSAN 1
7 51012011000 SPECIAL CIRCLIP PLIER 1
8 54629012100 HOLD. SPANNER ROTOR 2K-1/2/3/4 1
13 50112013000 DIAL GAUGE 0-10MM 1
14 50112030000 DIAL GAUGE SUPPORT 1
16 6899785 LOCTITE 243 BLUE 6CCM 1
37 58429037037 MOUNTING TOOL INNER RING NJ206 1
38 50329038000 BRACKET FOR LOCATING DRUM '98 1




MOTOR 200 EXC USA 2005
m CYLINDER 125/200
082028 > C04503303_082028 > 05503303.gif

Pos Item Number Description Qty

1 52337001200 INTERMEDIATE FLANGE 200 2000 1

5 52330005300 CYLINDER 200 2003 1




52330006100 CYLINDER HEAD 200 2003 1

0835080355 STUD DIN0835-M 8X35 10.9 4
30 0770062020 O-RING 62,00X2,00 VITON 1
30 0770720021 O-RING 72,00X2,00 VITON 1
32 50230032010 CU-SEAL RING 7,3 X 12 X 0,5 6
35 50330035007 % CYL.BASE GASKET 0,07MM PAPER 0
35 50330035015 % CYLINDER BASE GASKET 0,15MM 0
35 50330035020 CYLINDER BASE GASKET 0,20MM 0
35 50330035025 CYLINDER BASE GASKET 0,25MM 0
35 50330035040 CYLINDER BASE GASKET 0,40MM 0
35 50330035050 CYLINDER BASE GASKET 0,50MM 0
35 50330035075 CYLINDER BASE GASKET 0,75MM 0
38 52330137000 CYL.HEAD SEAL RING 200 2003 1
40 0015050203 HH COLLAR SCREW M 5X20 WS=8 6
45 50330045000 HH COLLAR NUT M 8 WS=12 4
46 52337046100 INTERMED.GASKET 1,1MM 200 2000 1
74 51005074000 RETAINING PLATE 2
7 0015060103 HH COLLAR SCREW M 6X10 WS=8 1
78 0603061001 CU-SEAL RING DIN7603-6X10X1 1
79 50030079000 CYL. HEAD BOLT M 7X40 WS=10 6




MOTOR 200 EXC USA 2005
ENGINE CASE 125/200
082028 > C05503300_082028 > 05503300.gif

Dichtungssatz
Gasket-Set

+ LAGER
BEARINGS
Zx 0625 QOB0ET,
1x 0625 0E0030, 0625 060031,
0E25 060042, 0625 DB2058,

DE25 618050
Pos Item Number Description Qty
1* 52330000544 % ENGINE CASE CPL. W. TR.BEAR 1
5033000220098 IGNIT.COVER 125/200 MAG. 2001 1
54630027000 DOWEL BUSHING 13,8X11X12 2
21 58030021000 OILDRAIN PLUG W.MAG. M 12X1,5 1
22 58038022000 CU-SEAL RING DIN7603-12X18X1,5 1




39 50330039000 ENGINE CASE GASKET 0,5MM '98 1
40 50330040100 IGNITION COVER GASKET 2001 1
42 0015060503 HH COLLAR SCREW M 6X50 WS=8 6
43 0015060553 HH COLLAR SCREW M 6X55 WS=8 5
44 0015050163 HH COLLAR SCREW M 5X16 WS=8 4
45 0015060603 HH COLLAR SCREW M 6X60 WS=8 1
92 50330092000 OIL GUARD GROMMET 25X31 '98 1
99 50330099000 % GASKET SET 125-200 '98-'05 1




MOTOR 200 EXC USA 2005
REED VALVE HOUSING KPL. 125/200
082028 > C05503301_082028 > 05503301.gif

125 SX

125 EXC, 200 S5M

@ . LOCTITE 243
B
5 ®
- ___.-“' -
@<, @ &2 92 ™
4 ff\/“l“ e {whf’ Tﬁiﬁiﬁ{ﬁk - ‘xja.
@ AR, ) e @
% 'f}-ﬁ}ﬂ ¥ a1
Al e
B B
= (&)
@ @hﬂﬂ_,LﬂCTITE 243
200 EXC

= — i

o

-,

®

T o
@ r::,,/\m“* @ a_ﬁfﬁ”j
D, nd

g

@ LOCTITE 243

N
"]‘T

0. LOCTITE 243




Pos Item Number Description Qty
50 52330051144 REED VALVE ASSY CPL. 2001 1
54 54630053000 STOP PLATE TOP 2
55 0084040063 CYL.HEAD SCREW DIN0084-M 4X 6A 6
56 54230056000 PAPER STRIP 2
58 0137060003 SPRING WASHER DIN0137-B 6 5
59 0015060253 HH COLLAR SCREW M 6X25 WS=8 5
60 54330061000 CLAMP 52/12 GEMI 1
66 54730052040 REED VALVE CARBON 0,4MM '99 2
67 50330054100 REED VALVE INSERT 2000 1
68 50330050200 INTAKE FLANGE 2000 1




MOTOR 200 EXC USA 2005
CRANKSHAFT, PISTON 125/200
082028 > C05503302_082028 > 05503302.gif

Pos Item Number Description Qty
8 52330007300 | PISTON | CPL. 64MM 200 2004 1
8 52330007300 I PISTON Il CPL. 64MM 200 2004 1




14 54633014100 SPACER BUSHING 12MM 1
15 52330015000 CON.ROD REPAIR KIT 20098 1
19 52330018100 % CRANKSHAFT 200 SX,MXC,EXC 03 1
20 50230029012 LOCKING RING VSK 12 1
21 49030021000 COLLAR NUT M12X1 R/S 1
22 0888030050 WOODRUFF KEY DIN6888-3X5X13 1
23 6946005 WOODRUFF KEY 5X6,5 HARDED 1
25 50332023023 % PRIM. PINION 23-T 125/200'98 1
28 50230029016 LOCKING RING VSK 16 1
29 50330029000 HEXAGON NUT M 16 X 1,5 - L/S 1
32 50330032500 SQUARE RING 54X1 125 2001 1
32 52330032100 SQUARE RING 64X1 200 2002 1
33 50330033500 PISTON PIN 15X45,2 125 2001 1
33 52330033100 PISTON PIN 11X16X46 200 02 1
35 52330034000 NEEDLE BEARING KV16X20X20 FN 1
70 0760253570 SHAFT SEAL RING 25X35X7 BTSL 1
71 0760324564 SHAFT SEAL RING 32X45X6,5 BT 1
74 52330074100 WIRE LOCK RING 16X1,2 2
80 0770250020 O-RING 25,00X2,00 NBR 70 1
81 0625063055 BALL BEARING 6305 JR2 CS36 1
82 50330082000 CYL.ROLLER BEAR.NJ206 ET2XCS46 1




MOTOR 200 EXC USA 2005
m CLUTCH COVER 125/200
082028 > C05503306_082028 > 05503306.gif

I 'F"'- ) Iy
1 f e, @
@-"U‘ :"; M R @
I| i i f,f y .af-:,!: l.r:- @ ﬂﬁ% g s
If Lo L ~ A
1| ,fff\'ﬁr‘ o |I|I 4 -'{j_:l :'}'I
III".II:.'-. ~ -"--f ..f.--f---l:l.qﬁ-I .lr ."I:III -@j f f(/f?% H"""-':'-I:ll
(e i {i o KL N
'\-\.ﬁ}'—“' - |Il _.""I -y :"\I:-:ﬁl—w‘_ & é&
il Y e )
I = p W
it _.-{'_'éf f_." A ;;"; f,s’{ II -'_I] |
J -~ e A ! | 1 r"&
=177 e® [0 ® /]
—— i@ =T o~ L 1 o i
."‘w-,llr ._,:_-:-' f K & l:.' Fil ¢ F: i
P | LV i !
& x'*y,.f ﬁg"-_ A J/ '*t?’ Il jrﬁa}‘“’ '}*f'
LOCTITE 243 / }'f /gg? (f: L Y II’I
ﬁ. :ff.;ffff;;:'“f;{%"‘/\y ._/"'//7 #ﬁ i 'jl'
@ LAy, A, ) =4 C;:’
O @ Ry, ?‘1-:'% fll 'I-'>.5 ;;;\ii;*:? ;’f t'l
T ) N w, ),
= A \J§ #
% ‘J_,.f' .l/-%u'l }_.;3 i H!k 1'2’";?" 'f?"_ @fﬁf
T & 7 e
® ﬁ-fgﬁ“ﬁ’ @ O s
® 7o, @ ¥ AN
@ Bl
i
Pos Item Number Description Qty
1 5033000114498 CLUTCH COVER CPL.125/200 02 1
5 0910100003 PLUG DIN0910-M 10X1 2
6 0603100141 COPPER GASKET DIN7603-10X14X1 2
8 0015060353 HH COLLAR SCREW M 6X35 WS=8 2
9 0015060503 HH COLLAR SCREW M 6X50 WS=8 2
12 0015060123 HH COLLAR SCREW M 6X12 WS=8 1




13 0603061001 CU-SEAL RING DIN7603-6X10X1 1
20 58030020000 PLUG M 24X3 1
21 0770160030 O-RING 16,00X3,00 NBR 70 2
25 50330025000 CLUTCH COVER GASKET 0,5MM 1
26 5033002600098 CLUTCH OUTS.COVER 125/200 2001 1
27 50330027000 CLUTCH OUTS.COVER GASKET 1MM 1
30 0015060403 HH COLLAR SCREW M 6X40 WS=8 2
31 0015060353 HH COLLAR SCREW M 6X35 WS=8 7
33 0015060253 HH COLLAR SCREW M 6X25 WS=8 4
52 50335052000 WATER PUMP COVER 125/200 '98 1
90 49030090000 DOWEL 9,8 X7 X 10 4




MOTOR 200 EXC USA 2005
CARBURETOR KEIHIN PWK 39/38AG
082028 > C05503310_082028 > 05503310.gif

‘ ACHTUNG 1!
Vor dem Einbau des Vergasers, Bedisung kontrollieren.
CAUTION !
Before mounting the carburetor, check the jetting.




Pos Item Number Description Qty
1 50331001944 CARBURETOR KEIHIN PWK 38AG 02 1
2 54631245000 STARTER PISTON CPL. 1
3 54631209000 FLOAT R-39 16GRAM 1
4 54631211000 FLOAT CHAMBER 1
5 54531610000 GASKET FLOAT CHAMBER 1
6 54531699000 PLUG M 18X1 1
7 0770180230 O-RING 18,00X2,30 NBR 70 1
8 54631220000 FLOAT NEEDLE 1
9 54531612100 RETAINING PLATE FOR BLEEDER 2
10 54531607035 IDLE JET 35 KEIHIN 0
10 54531607040 IDLE JET 40 KEIHIN 0
10 54531607042 IDLE JET 42 KEIHIN 0
10 54531607045 IDLE JET 45 KEIHIN 1
10 54531607048 IDLE JET 48 KEIHIN 0
10 54531607050 IDLE JET 50 KEIHIN 0
11 54531634175 JET NEEDLE R 1475 J KEIHIN 1
11 54531634272 JET NEEDLE R 1472 N KEIHIN 1
11 54531634367 JET NEEDLE R 1467 D KEIHIN 0
11 54531634368 JET NEEDLE R 1468 D KEIHIN 0
11 54531634369 JET NEEDLE R 1469 D KEIHIN 1
11 54531634370 JET NEEDLE R 1470 D KEIHIN 0
11 54531636004 JET NEEDLE NOZ D KEIHIN 0
11 54531636005 JET NEEDLE NOZ E KEIHIN 1
11 54531636006 JET NEEDLE NOZ F KEIHIN 0
11 54531636007 JET NEEDLE NOZ G KEIHIN 0
11 54531636008 JET NEEDLE NOZ H KEIHIN 0
11 54531636009 JET NEEDLE NOZ | KEIHIN 0
11 54731034200 JET NEEDLE KEIHIN R1468G 03 1
11 54731034300 JET NEEDLE KEIHIN R1469G 03 0
12 54531629000 CLIP FOR JET NEEDLE 1
13 54631235006 THROTTLE VALVE 60 KEIHIN 0
13 54631235055 THROTTLE VALVE 55 KEIHIN 1
13 54631235106 THROTTLE VALVE 65 KEIHIN 1
14 54631232000 NIPPLE 1
15 54631227000 CARBURETOR COVER 1
16 54531628000 RUBBER SEAL RING 40X46X1 1
17 54531617000 ADJUSTMENT SCREW 1
18 54531615000 SPRING FOR ADJUSTMENT SCREW 1
19 54831030000 SLIDING SPRING 1
20 54531621000 CLAMP 1
21 0016040163 HH COLLAR SCREW M 4X16 WS=6 4
22 31007007101 PVC-HOSE 4X6MM 2
23 52031137001 PVC-HOSE 3X5MM 0
24 54531608000 STUD 2,5X25 1




25 54531696000 CLAMP 6 MM 0
26 54531623148 MAIN JET 148 KEIHIN 1
26 54531623170 MAIN JET 170 KEIHIN 0
26 54531623172 MAIN JET 172 KEIHIN 0
26 54531623175 MAIN JET 175 KEIHIN 0
26 54531623178 MAIN JET 178 KEIHIN 1
26 54531623180 MAIN JET 180 KEIHIN 1
26 54531623182 MAIN JET 182 KEIHIN 0
26 54531623185 MAIN JET 185 KEIHIN 0
26 54531623188 MAIN JET 188 KEIHIN 1
26 54531623190 MAIN JET 190 KEIHIN 0
26 54531623192 MAIN JET 192 KEIHIN 0
26 54531623195 MAIN JET 195 KEIHIN 0
27 54831029000 THROTTLE CALBE HOLDER M6X0,75 1
29 54631219100 ADJUSTMENT SCREW M 5 1
30 54631118000 SPRING 1
31 54631231000 SPRING CAP 1
33 50331029036 SLIDE STOP L=36MM 0
34 0770060018 O-RING 6,00X1,78 0




MOTOR 200 EXC USA 2005
m Clutch 125/204
082028 > C05503320_082028 > 05503320.gif

1

.
;F:'-J— 0. _LOCTITE 243 ,@
| i

] .I ¢

H Pos H Item Number H Description H Qty H



1 50332000073 % OUTER CLUTCH H.73-T 125/200 1
2 50332002000 % INNER CLUTCH HUB 125/200'98 1
3 50332003000 PRESSURE PLATE 125/200'98 1
9 50332010100 INTERMEDI. DISC STEEL 1,5MM'98 2
10 50332010000 %INTERM'IATE DISC ALU 1,5MM'98 4
11 50332011000 % ORGANIC DISK 3MM '98 7
13 50332013000 INNER RING 20X26X25,9 '98 1
18 50332018000 SHEET METAL LOCK 1,5MM '98 1
19 0936181505 HEXAGON NUT DIN0936-M18X1,5 R. 1
20 50332020000 STOP DISK 20X39,6X3 '98 1
23 50332023023 % PRIM. PINION 23-T 125/200'98 1
50 52332006100 STEPPED WASHER 03 5
53 50332017200 % PUSH ROD L=179MM 125/200'98 1
54 50332054051 PRESSURE PIECE 125-380 '98 1
61 50332061044 CYLINDER CPL. 125/200'98 1
62 50332062000 HOLLOW SCREW CPL. M 10X1 '98 1
65 50332065051 CLUTCH RELEASE GASKET 0,3MM 0
65 50332065052 CLUTCH RELEASE GASKET 0,5MM 0
65 50332065053 CLUTCH RELEASE GASKET 0,75MM 0
66 0401070003 BALL DIN5401-7 1
68 42013226000 CU-SEAL RING DIN7603-10X16X1 1
69 50332066000 PISTON W. O-RING 125/200 2000 1
70 0015060403 HH COLLAR SCREW M 6X40 WS=8 1
72 0015060253 HH COLLAR SCREW M 6X25 WS=8 1
75 50329050000 VENT INJEKTION HYDR. CLUTCH 1
80 52332005000 CLUTCH SPRING 2,4X40 200'98 5
95 56532095000 NEEDLE BEARING K26X30X22ZW.KSE 1
97 54637097200 AXIAL NEEDLE BEARING AXK 1226 1
98 54637098200 AXIAL WASHER AS1226 12X26X1 1
98 54637098300 AXIAL WASHER 12,5X25,8X1,5 0
99 0993012000 CIRCLIP DIN7993-RW12 1




MOTOR 200 EXC USA 2005
TRANSMISSION 125/200

082028 > C05503330_082028 > 05503330.gif

Pos Item Number Description Qty
30 50333030000 STOP DISK 17,2X24X1 2
31 0471170010 CIRCLIP DIN0471-17X1 1
32 0988162210 THRUST WASHER DIN0988-16X22X1 1
38 50333038100 SPACER BUSHING 16X23X26X6,1 1
39 0015080203 HH COLLAR SCREW M 8X20 WS=10 1
40 0015060163 HH COLLAR SCREW M 6X16 WS=8 2
41 50333041000 STOP DISC 17,2X26X1 B 1
50 50333050000 KICKSTARTER SHAFT 125/200'98 1
51 50333051026 KICKSTART.GEAR 26-T 125/200'98 1
52 50333052000 KICKSTARTER RATCHET 1
53 50333053127 INTERMEDIATE GEAR 27-T 04 1
54 50333054000 KICKSTARTER SPRING 2,6MM '98 1
55 50333055000 DRIVING HUB 125/200'98 1
56 50333056000 SPRING 1,4MM '98 1
69 50333069000 STOP MET.SHEET 4MM 125/200'98 1
70 50333070044 KICKSTARTER CPL. 125/200'98 1
71 0760172870 SHAFT SEAL RING 17X28X7 B 1
75 50333075000 WASHER 8,2X22X4,5 '98 1




MOTOR 200 EXC USA 2005
m Transmission | - Main shaft 125/200 EXC

082028 > C05503332_082028 > 05503331.gif

ACHTUNG 1!
. Bei Bestellung von Getrieberadern, Markierung beachten.
CAUTION 1!

B When ordering transmission gears, check marking.

L |
-~ -
AR
e |
; féf' W | |
PR iy
'l:"".l:l"’rf iy
I i
".\,._e;ﬁ,’; P )
=7 fE YAy
T il @E‘.‘;ﬂ{-‘a L, B P oy S F
A S )
o — -
?qﬁh"?:h =y [} .._‘;i% , /C‘('.DJ o~ H" _.-(\I




Pos Item Number Description Qty
50333001144 MAIN SHAFT CPL. 12-T '98 1
52333007100 IDLER G. 5TH G.17-T "5G17H" 04 1
50333008100 SLIDING GEAR 3/4.G. 17/19-T 04 1
50333009400 IDLER G.6TH G. 22-T "6G22H" 04 1

10 50333010100 SOLID GEAR 2ND G.15-T"2S15" 03 1

20 50333020000 IDLER GEAR BUSH. 22X25X11,1 A 1

30 0625160030 GROOVED BALL BEARING 16003 C3 1

31 0625060042 BALL BEARING 6004 TN9 C4 1

39 50333020000 IDLER GEAR BUSH. 22X25X11,1 A 1

40 50333040000 STOP DISC 22,2X27,8X1 A 1

41 50333041000 STOP DISC 17,2X26X1 B 1

45 50333045000 STOP DISK 22,2X27,8X1 1

90 50133090000 LOCK RING 22X1,2 2




MOTOR 200 EXC USA 2005
Transmission Il - Countershaft 625 SXC, 640 LC6
082028 > C05503334_082028 > 05503334.gif

ACHTUNG !}
Bei Bestellung von Getrieberadern, Markierung beachten.
CAUTION !
When ordering transmission gears, check marking.

Pos Item Number Description Qty
2 50333002000 COUNTER SHAFT 125/200 '98 1
3* 50333003100 IDLE G.3RD G.28-T "3S28H" 04 1




50333004000 IDLE G.4TH G.26-T "4S26" '98 1

50333005500 SLIDING GEAR 6TH G. "6E20H" 04 1

50333006100 IDLER G. 2ND G. 31-T "2G31™98 1
11 50333011300 IDLER G. 1ST G. 33-T "1G33"98 1
12 52333012100 SLIDING G.5TH G.19-T"5G19H" 04 1
21 50333021000 IDLER GEAR BUSHING 17X20X9,7 B 1
22 50333022000 IDLER GEAR BUSHING 22X25X8,1 C 2
23 50333023000 IDLER GEAR BUSHING 25X28X9,7 D 1
28 52033096000 LOCK RING DIN0471-25X1,64SD 1
29 50033029013 SPROCKET 13-T 0
29 50033029014 SPROCKET 14-T 1
29 50033029015 SPROCKET 15-T 0
30 0625060031 BALL BEARING 6003 TN9 C4 1
31 0625062058 BALL BEARING 6205 TN9 C3 1
32 56033020000 STOP RING 1
33* 0760324571 SHAFT SEAL RING 32X45X7 BSLNBR 1
34 54633014100 SPACER BUSHING 12MM 1
35 0770230020 O-RING 23,00X2,00 NBR70 1
40 50333040000 STOP DISC 22,2X27,8X1 A 1
41 50333041000 STOP DISC 17,2X26X1 B 2
42 50333042000 STOP DISK 22,2X28X1 C 1
43 50333043000 STOP DISC 25,2X32X1 1
44 50333044000 STOP DISC 22,2X30X2,5 1
90 50133090000 LOCK RING 22X1,2 1
91 52033090100 LOCK RING 25X1,2 1




MOTOR 200 EXC USA 2005
m SHIFT MECHANISM 125/200
082028 > C05503340_082028 > 05503340.gif




Pos Item Number Description Qty
1 50334001100 SHIFTING FORK 5TH/6TH GEAR 03 1
2 50334002100 SHIFTING FORK 2ND/4TH GEAR 03 1
3 50334003100 SHIFTING FORK 1ST/3RD GEAR 03 1
5 50334005000 SHIFTING SHAFT 125/200'98 1
6 50334007052 SPRING FOR RATCHET 0,5X11,5 2
7 50334007000 RATCHET SUPPORT 125/200'98 1
8 50334007054 STOP DISK 8,2X26X0,7 1
9 50334007053 BUSHING 6X8X12X4,5 1
10 50334007050 SHIFTING RATCHET 125/200'98 2
11 50334007051 PRESSURE END PAD 4,1X5,6X8,4 2
12 50334012200 SHIFTING DRUM ALU 125/200 03 1
13 50334013000 LOCATING DRUM 125/200'98 1
14 50334014000 RETURN SPRING 3MM 1
16 50334016000 SPECIAL SCREW M8X21,5 WS=12 1
17 50334017000 SHIFTING GATE 3MM 125/200'98 1
18 0402061000 NEEDLE ROLLER ZRB 6X10 3
19 50334019000 SHIFTING ROD DRIVE 11,8X67,5 1
20 50334020000 SHIFT. ROD DRIVE END 11,8X94,5 1
23 50334023000 LOCATING LEVER SPRING 2,5MM'98 1
24 50334024044 LOCATING LEVER CPL. 125/200'98 1
29 0625060006 BALL BEARING 6000 RS1 C3 1
30 0625618050 BALL BEARING 61805 C3 1
31 0991050102 FLAT H.SCEW DIN7991-M5X10 10.9 1
32 0472260120 LOCK RING DIN0472-26X1,2 1
33 0093251209 SPRING WASHER 12,2X25X0,9 1
34 0402040980 NEEDLE ROL.DIN5402 NRB 4X9,8 1
35 54632095000 NEEDLE BEAR.HK 1412 14X20X12 2
36 49033031000 STOP DISK 14,3X20X1 2
37 0471140100 LOCK WASHER DIN0471-14X1 1
38 49033031015 STOP DISK 14,2X22X1,5 1
39 0760142460 SHAFT SEAL RING 14X24X6 B 1
40 0933060165 HH SCREW DIN0933-M 6X16 10.9 1
41 50233041000 PAIR OF WASHERS M 6 NORDLOCK 1
42 0015060163 HH COLLAR SCREW M 6X16 WS=8 3
43 0125080003 WASHER DIN0125-A 8,4 1
44 0349000050 WASHER DIN7349-5X15X2 1
45 0015050203 HH COLLAR SCREW M 5X20 WS=8 1
50 50232050001 STEEL WASHER 6,4X17X3 1
52 54634052300 SLEEVE FOR LOCKING LEVER 1
54 54734031000 SHIFT LEVER CPL. 2-STROKE 2001 1
56 54634032100 SHIFTING LEVER SPRING 250 1
57 54634031050 BOLT 6X25 FOR SHIFT LEVER 1
58 54634131000 STEP PLATE FOR SHIFT LEVER 250 1




MOTOR 200 EXC USA 2005
Cooling system EXC

082028 > C05503351_082028 > 05503351.gif

et

L .ic"t\' - )
a0 mrr?“" f’:)l N L
HEAEE ﬁ

I"‘-».\_‘_Ll;':?' )

100 it F o
| LS
1 @

% a‘-\'
! =y
] @ | E".—Jl
R f
Ul
®| -
L \_\ J
: a |
II L]
! -i]ﬁII
:._'_;-'.: |
i J-'

Pos Iltem Number Description Qty
50335007000 RADIATOR L/S NATURE (45286)'98 1
50335008000 RADIATOR R/S NATURE (45285)'98 1
59035009000 RADIAT.CAP 20,3PSI (1,4BAR) 03 1

10 31007107001 PVC-HOSE 6X9 MM PER METER 0

13* 54835013044 THERMOSTAT 55°C CPL. 2004 1

15 0770320020 O-RING 32,00X2,00 1




16 0016040183 SCREW FOR PLASTIC D=4X18 3
17* 54835017000 THERMOSTAT 55°C 2004 1
18* 54835018000 T-CONNECTOR 23/23/12,5 1
19 58335099000 HOSE CLAMP GEMI 10-16 2
20 10001020000 HOSE CLAMP GEMI 16-27 12
23 50303089000 ANGEL PIECE '97 1
24* 54835024000 RADIATOR HOSE 10X17 1
25 56535025001 RADIATOR HOSE 18X25 PER METRE 0
26* 54835026033 RADIATOR HOSE W. THERMOSTAT 04 1
27 50335027000 RADIATOR HOSE 18X25 125/200'98 1
28* 54835028000 RADIATOR HOSE 18X25 1
34 54635034200 RAD. PROTECT.L/S COLORLESS '95 1
34* 5463503420004 RADIATOR PROTECTOR L/S ORANGE 0
35 54635134200 RAD. PROTECT.R/S COLORLESS '95 1
35* 5463513420004 RADIATOR PROTECTOR R/S ORANGE 0
39 44011076200 CABLE TIE 200/3,6MM BLACK 0
40 41001052000 RUBBER SLEEVE D=12MM 4
41 0021060003 WASHER DIN9021-A 6,4 4
42 0015060123 HH COLLAR SCREW M 6X12 WS=8 4




MOTOR 200 EXC USA 2005
m EXHAUST CONTROL 125/200
082028 > C05503370_082028 > 05503370.gif

- - STEUERWALZE RECHTS | | STEUERWALZE LINKS
L CONTROL SHAFT R/S /| CONTROL SHAFT L/S
-.'a,__. .-'"'..-' 'h\_\‘ _‘;‘::"c..- = I_-'I ! -{;m}?‘.
7 M H“‘*-H LA 5 | Il.'ll s
Ex/@ o b . 9 /4 }v P ,;|
oGy e . o I o

- i

’
L
On F//E/:n S I, @
'._I LS




Pos Item Number Description Qty
4 49033031015 STOP DISK 14,2X22X1,5 1
5 50337005000 SIDE COVER R/S '98 1
6 50337006000 GASKET SIDE COVER R/S 1
7 50337007100 SIDE COVER LEFT M10 2002 1
8 50337008000 GASKET SIDE COVER L/S 1
9 50330022000 ANGLE PIEC 90 DEGREE M10X1 02 1
10 0770008020 O-RING 8,00X2,00 NBR 2
11 0015050123 HH COLLAR SCREW M 5X12 WS=8 8
12 0402051600 NEEDLE ROL. DIN5402 NRB 5X15,8 3
13 0015050163 HH COLLAR SCREW M 5X16 WS=8 2
14 50332095101 % TUBE VINNYLAN 6X9 DVOH 0
15 0603262322 CU-SEAL RING DIN7603-26X32X2 1
16 50337050064 WASHER 5,2 X 12 X 3 1
17 0015060103 HH COLLAR SCREW M 6X10 WS=8 1
18 52337018044 ECCENTRIC FOR CRANKBOLT 200'98 1
19 52337019000 CRANK BOLT F.CONTROL FL.200'98 1
20 52337020000 CONTROL FLAP 200 '98 1
21 51237021000 AXLE FOR CONTRIL FLAP 01 2
22 0603061001 CU-SEAL RING DIN7603-6X10X1 2
23 0625006087 GROOVED BALL BEAR. 608 2RS C3 4
24 0472022100 CIRCLIP DIN0472-22X1 1
25 0093821606 WASHER DIN2093-8,2X16X0,6 2
26 50337050063 SPACER BUSHING 8X12X2,3 1
28 00099300011 O-RINGSTRING 4MM NBR 70 PER/M 0
29 0770160030 O-RING 16,00X3,00 NBR 70 1
30 52337030000 SHEET METAL GUIDE 3MM 200'98 1
35 50337035000 CLOSING COVER '98 1
36 50337035050 CLOSING COVER GASKET 1MM 1
50 52337050044 CENTRIFUGAL TIMER CPL. 200'98 1
51 50337050062 BUSHING HOLDER M 26X1 '98 1
52 50337050061 CLOSING NUT M 26X1 WS=30 1
57 50337057000 CONTROL LEVER 125/200'98 1
59 50337059000 CONTROL SHAFT M 6 WS=10 '98 1
61 52337061144 CONTROL SHAFT CPL.L/S 200 2001 1
62 52337062144 CONTROL SHAFT CPL.R/S 200 2001 1
64 0015060123 HH COLLAR SCREW M 6X12 WS=8 3
66 50337066000 LEVER F. CONTROL SEGMENT '98 1
67 52337067000 CONTROL SHAFT SEGMENT 200'98 1
70 50335054026 DRIVE WHEEL 26-T 125/200'98 1
71 50335056000 BUSHING SUPPORT WATER PUMP '98 1
72 50337072000 ROLLER GUIDE 5X6,1X8X4 '98 6
73 0760082472 SHAFT SEAL RING 8X24X7 A DUO 1
74 0625060001 BALL BEARING 6000/C3 1
75 0770049025 O-RING 49,00X2,50 NBR 1




76 50335054050 WATER PUMP SHAFT 125/200'98 1
7 0349000050 WASHER DIN7349-5X15X2 1
78 54635005000 WATER PUMP WHEEL 1
79 50337079000 LOCK METAL SHEET 2MM '98 2




MOTOR 200 EXC USA 2005
m Ignition system Kokusan 2K-2, 2K-3 125/200 EXC+SM

082028 > C05503391_082028 > 05503391.gif




Pos Item Number Description Qty
2 54739005144 FLYWHEEL KOKUSAN 2K-2 CPL. '97 1
5* 54839104000 STATOR KOKUSAN 2K-2 2005 1
10* 47039090000 SPARK PLUG CAP NGK REINFORC.04 1
11 0770150040 O-RING 15,00X4,00 NBR 70 1
12 50231012000 SEALING CUP FOR SPARK PLUG 1
13 54331093310 SPARK PLUG NGK BR8EG 1
16 50339006000 IGNI.COIL KOKU. 1G5127 1
31* 52339031700 CDI UNIT 200 EXC 2005 1
32* 54839032000 WIRING HARNESS FOR CDI 2-ST.05 1
33 54711034000 VOLTAGE REGULATOR KOKU.EXC USA 1
34* 80011034000 VOLTAGE REGULATOR 04 1
38 0014060103 HH COLLAR SCREW M 6X10 WS=8 2
40 0015050163 HH COLLAR SCREW M 5X16 WS=8 3
42 0015060123 HH COLLAR SCREW M 6X12 WS=8 1
43 0015060163 HH COLLAR SCREW M 6X16 WS=8 2




MOTOR 200 EXC USA 2005
New Parts 125 SX Tyla Rattray
082028 > C05503480_082028 > 05503480.gif

+ LAGER
BEARINGS
2x 0625 006087,
1x D625 060030, 0625 160031,
0625 060042, 0625 06058,
0625 618050

®




Pos Item Number Description Qty
1* 52330000644 ENGINE CASE CPL M.TRAN.BEAR 06 1
44* 50337001200 INTERMEDIATE FLANGE 125 06 1
46* 50337046200 INTERMED. GASKET 125 06 1
49* 50330005400 CYLINDER 125 06 1
52* SXS05125003 CYLINDER HEAD 125 SXS 05 1




	1_200 EXC.pdf
	2_FORK LEG WP USD 48 125-300 MXC, EXC.pdf
	3_200.pdf
	4_200.pdf
	5_Sidestand 125-525.pdf
	6_200.pdf
	7_Shock Absorber (Individual parts) 125-300.pdf
	8_200.pdf
	9_200.pdf
	10_SILENCER 200.pdf
	11_AIRFILTER BOX 125-300.pdf
	12_Fuel tank, Seat, Cover 125-300.pdf
	13_200.pdf
	14_200.pdf
	15_Front wheel 125-300.pdf
	16_Rear wheel 125-300.pdf
	17_Wiring harness 200 EXC USA.pdf
	18_ACCESSORIES 125-300.pdf
	19_200.pdf
	20_200.pdf
	21_200.pdf
	22_Rear brake caliper Brembo 26mm 125-525.pdf
	23_Lighting system.pdf
	24_Speedometer 250-525 Racing.pdf
	25_New Parts SixDays 2005.pdf
	26_200.pdf
	27_200.pdf
	28_200.pdf
	29_200.pdf
	30_200.pdf
	31_200.pdf
	32_38AG.pdf
	33_204.pdf
	34_200.pdf
	35_200 EXC.pdf
	36_Transmission II - Countershaft 625 SXC, 640 LC6.pdf
	37_200.pdf
	38_Cooling system EXC.pdf
	39_200.pdf
	40_200 EXC+SM.pdf
	41_New Parts 125 SX Tyla Rattray.pdf

